EPA-670/2-75-038 : : :
May 1975 Environmental Protection Technology Series

DEMONSTRATED TECHNOLOGY AND

RESEARCH NEEDS FOR REUSE OF
MUNICIPAL WASTEWATER

JED S7y).
&
)

.\)é\
A

g 2
<

2 <
% S

% Q
"L prote”

National Environmental Research Center
Office of Research and Development
U.S. Environmental Protection Agency
Cincinnati, Ohio 45268



EPA-670/2-75-038
May 1975

DEMONSTRATED TECHNOLOGY AND RESEARCH

NEEDS FOR REUSE OF MUNICIPAL WASTEWATER

By

Curtis J. Schmidt
Ernest V. Clements, III
SCS Engineers
Long Beach, California 90807

Contract No. 68-03-0148
Program Element No. 1BB043

Project Officer

Irwin J. Kugelman
Advanced Waste Treatment Research Laboratory
National Environmental Research Center
[...]
06

Table 37.

TREATMENT COSTS REPORTED BY TERTIARY

PLANTS SUPPLYING EFFLUENTS USED IN RECREATIONAL LAKES

Plant
Santee
Parameter County
South Tahoe P.U.D. Lancaster W.R.P. W.D.
Year built 1959 1965 1967 1958 1959 1960 1969 1967
Original cost 2.0 1.0 2.5 .687 .063 .069 .248 2.0
(millions)
Sewerage const. 1.66 1.54 1.44 1.69 1.66 1.64 1.30 1.44
cost index ratio
(Jan. 1972/yr
built)
January 1972 3.32 1.54 3.60 1.16 0.10 0.11 0.32 2.88
equivalent cost
Annual capital 247,506 114,807 268,380 86,478 7,455 8,200 23,856 214,704
amortization
5.5%-25 years
1971 annual
operating costs
labor - 30,503 78,040
supplies - 8,883 30,141
utilities - 12,634 43,175
other - 12,217 171,727
total 238,600 64,237 (sec.) 323,083
28,273 (tert.)
Total annual cost 869,293 218,499 537,787
including
amortization
Annual effluent (mg) 986 1,460 1,205
Effluent cost 882 150 446
w/amortization
($/mg)
Effluent cost 242 63 268

w/0 amortization
($/mg)




SPECIFIC REFERENCE BIBLIOGRAPHY FOR CHAPTER IV

McKee, J.E., and Wolf, H.W. (ed.), "Water Quality
Criterid" Publication No. 3-A, California State Water
Resources Control Board (1971).

Dryden, F.D., and Stern, G., "Renovated Water Creates
Recreational Lakes," Environmental Science and Tech-
nology, 2, 268, 1968.

Los Angeles County Engineers Office, "Summary Report on
Apollo County Park, Wastewater Reclamation Project for
Antelope Valley Area," October 1971.

Culp, Gordon, and Selechta, Alfred, "Tertiary Treatment-
Lake Tahoe," Bulletin of the California Water Pollution
Control Association, January 1967.

Leggett, J.T. and McLaren, F.R., "The Lake Tahoe Water
Quality Problem History and Prospectus," Bulletin of
the California Water Pollution Control Association,
October 1969.

Leggett, J.T. and McLaren, F.R., "Lake Tahoe Revisited,"
Bulletin of the California Water Pollution Control
Association, January 1971.

Tharrett, Robert, California Department of Fish and
Game, Informal report to South Tahoe P.U.D. (May 5,
1970) .

Merrell, John C. Jr., and Ward, Paul C., "Virus Control

at the Santee, California Project," Jour. AWWA, February
1968.

Dornbush, James N. and Anderson, John R., "Ducks on the
Wastewater Pond," Water and Sewage Works, Volume 3,
No. 6, June 1964.

91



CHAPTER V

DOMESTIC REUSE

INTRODUCTION

Great controversy surrounds the subject of domestic reuse
of wastewater for potable purposes. A recent study in
California, () documented public attitudes in that state
toward various uses of reclaimed wastewater. It was found
that opposition to the use of reclaimed water is generally
dependent upon the likelihood or extent of personal contact.
Non-potable domestic uses such as lawn irrigation and toi-
let flushing were opposed by less than 4 percent of the
respondents, home laundry by 20 percent, and potable reuse
was opposed by over 55 percent of all respondents.

It is not within the scope of this study to enter into the
controversy over technical capability, health hazards or
public acceptability of domestic reuse of reclaimed water.
This chapter briefly describes the well known operation at
Windhoek, South West Africa, which is the only current exam-
ple of direct potable reuse of municipal wastewater. In
addition, the non-potable domestic reuse program managed by
the National Park Service at Grand Canyon National Park is
discussed. The Grand Canyon operation is described in de-
tail in Appendix A, Field Investigation Reports.

Table 38 summarizes treatment and volume reused for these
systems,

Table 38. INVENTORY OF DOMESTIC REUSE OPERATIONS

Level of
Reuse Volume | Municipal
Municipal Plant Loc¢ation (mgd) Treatment
Windhoek, South West Africa 0.59 Tertiary
Grand Canyon, AZ (National Park '
Service) 0.03 Tertiary

92



One other documented example of potable reuse, although of
short duration, was that at Chanute, Kansas. 5 A severe
drought from 1952 to 1957 forced this town of 12,000 inhabi-
tants to make almost direct potable use of the effluent

from its sewage treatment plant during a 5 month period.
When the Neosho River, the normal water source, went dry

in the summer of 1956, chlorinated effluent from the second-
ary treatment plant was collected behind a dam in the river
bed. The residence time in this pond was approximately
seventeen days. The water was then coagulated, settled,
filtered, and chlorinated at the water treatment plant for
distribution to the community as the potable supply.

The tap water never failed to meet Drinking Water Standards.
However, it had a pale yellow color, an unpleasant musty
taste, and frothed when drawn into a glass. It was high

in chlorides, sodium, total solids, and organic content.
Coliform organisms were found on three different days, but
MPN levels were within standards.

Algae were present from 2,000 to 45,000/ml. A few live, un-
identified amabae and small nonpathogenic worms were re-
covered. No viruses were identified.

Public acceptance was poor and sales of bottled water flour-
ished. Seventy private wells were drilled (although most
of the water from this source was found too mineralized

to be palitable).

One year later local and federal health authorities met
with the local medical society. It was the consensus that
no illness could be traced to the water supply, even though
many patients blamed the water for illnesses they acquired.

Ten years later, Carl E. Workman, Superintendent of the
Water Plant, stated in a telephone interview that apparently
no chronic ill effects had ever been discovered due to the
drinking of reclaimed water during the 5 month emergency
period.

QUALITY CRITERIA

Criteria for the reuse of municipal wastewater for domestic
purposes is recognized by authoritative sources to be lack-
ing. The USPHS drinking water standards are ineffective in
stipulating limits for treated wastewater constituentsi the
standards, in fact, exclude wastewater by definition.

The operation at Windhoek, South West Africa is currently

the only officially-recognized, full-scale potable reuse
facility in the world; and, even at Windhoek, the treated

93



wastewater is diluted 7.5 to 1 with fresh water before being
supplied to the city.

The World Health Organization (WHO) sets the standards for
the Windhoek water supply. Portions of the WHO standa;ds
and the USPHS Drinking Water Standards, are presented in

Table 39.

Table 39. WHO AND USPHS DRINKING WATER STANDARDS

Regulatory Agency

WHO USPHS
Parameter, mg/1 Acceptable Allowable
pH 7.0-8.5 6.5-9.2 6.0-8.5
Color 5 50 15
Turbidity 5 25 5
TDS 500 1,500 500
Sulfates 200 400 250
Chlorides 200 600 250
Nitrates - 45 45
Ammonium Nitrogen 0.5 - -
Kjeldahl Nitrogen 1.0 - -
COD 10 - -
BOD 6 - -
DO - - 2-7.5
ABS 0.5 1.0 0.5
Coliforms - - 1

The United States Environmental Protection Agency's "Policy
Statement on Water Reuse" (July 7, 1972) states in regard
to potable reuse as follows:

"We do not have the knowledge to support the direct
interconnection of wastewater reclamation plants in-
to municipal water supplies at this time. The pota-
ble use of renovated wastewaters blended with other
acceptable supplies in reservoirs may be employed
once research and demonstration has shown that all
of the following conditions would be met:

a. Protection from hazards to health

b. Offers higher quality than available conventional
sources

c. Results in less adverse ecological impact than
conventional alternatives

d. Is tested and supplied using completely depend-
able chemical and biological control technology

94



e. Is more economical than conventicnal sources
f. 1Is approved by cognizant public health authori-
ties."

The joint AWWA-WPCF statement on domestic reuse is somewhat
different from the EPA statement and reads as follows:

"WHEREAS: Ever-greater amounts of treated wastewaters
are being discharged to the waters of the nation and
constitute an increasing proportion of many existing
water supplies, and -

WHEREAS: more and more proposals are being made to
introduce reclaimed wastewaters directly into vari-
ous elements of domestic water-supply systems, and

WHEREAS: the sound management of our total available
water resources must include consideration of the
potential use of properly treated wastewaters as
part of drinking-water supplies, and

WHEREAS: there is insufficient scientific informa-
tion about acute and long-term effects on man's
health resulting from such uses of wastewaters, and

WHEREAS: fail-safe technology to assure the removal
of all potentially harmful substances from waste-
waters is not available,

NOW THEREFORE BE IT RESOLVED: that the AWWA and WPCF
do hereby urge the federal government to support im-
mediate multi-disciplinary national effort to pro-
vide the scientific knowledge and technology rela-
tive to the reuse of water for drinking purposes 1in
order to assure the full protection of the public
health."

It is expected that more definitive quality standards for
both potable and non-potable domestic reuse will be forth-
coming.

ANALYSTS OF CURRENT PROCESS PRACTICES

South Africa

In South Africa, the need for additional water supplies has
instigated substantial research into water reclamation. The
only known operation reclaiming sewage directly for potable
use on a permanent basis was put on stream in Windhoek,
South West Africa, during the late 1960's. The design capa-
city of the Windhoek plant is 1.17 mgd and during the first

95



two years of operation, the reclamation plant has contrib-
uted an average of 13.4 percent of the total local water
consumption.

Figure No. 35 on the following page, schematically illus-
trates the plant processes., Following conventional second-
ary treatment by trickling filtration and maturation (oxida-
tion) ponding, the water is sent through a tertiary plant
consisting of the following unit processes:

. pH correction with carbon dioxide

. Algae flotation (aided by alum sulphate)
. Foam fractionation

. Lime flocculation

. Breakpoint chlorination

. Sedimentation

. Rapid sand filtration

. Activated carbon adsorption

. Post chlorination

A key element in the process chain is the stimulation of
algae growth in the maturation ponds in order to remove
nutrients. The maturation pond effluent is then subjected
to extensive treatment to remove algae, settleables, and
suspended solids. Referring to Figure 35, it is seen that
breakpoint chlorination is practiced to provide a free
chlorine residual through the sand filters and oxidize
ammonia-nitrogen. Carbon adsorption and final chlorina-
tion to a free chlorine residual of 0.5 mg/l completes the
treatment process. Two chlorine residual recorders with
alarm actuators ensure proper chlorination.

The typical plant effluent quality attained from the Wind-
hoek facility is shown in Table 40. A comparison with the
WHO limits previously shown in Table 39, shows that Wind-
hoek exceeds the "acceptable" values for color, TDS, COD,
and ABS; however, stays well under the "allowable" limits.
Subsequent blending of the effluent into the normal potable
supply from Goreangab Dam improves all quality parameters

of the combined water to better than the WHO "acceptable"
values. Average percentage of reused water in the combined
water is 13 percent with a reported range of 0 to 28 percent.

Problems experienced at the Windhoek plant include the fol-
lowing:

- Mechanical failures in the algae flotation and foam
fractionation units (now corrected)

. Tertiary plant shutdown for activated carbon regen-
eration

926



GRIT PRIMARY TRICKLING SECONDARY
CHAMBER CLARIFICATION  FILTER CL ARIFICATION
TANK TANK

A

MATURATION  PONDS

BREAKPOINT
CHLORINATION
{
RECARBONATION  ALGAE ABS LIME
TANK TANK
DOMESTIC CL.Z
WATER
FROM WATER
TREATMENT
CLEAR
PLANT WATER ACTIVATED RAPID FINAL
SUMP CARBON SAND CLARIFICATION
FILTERS FILTERS  TANK
Lo
CL TO
2 CITY
RESERVOIR CITy
FIGURE 35

GAMMAMS SEWAGE PURIFICATION WORKS
WINDHOEK, SOUTH WEST AFRICA

97



Table 40. TYPICAL QUALITY OF EFFLUENTS
FROM WINDHOEK AND GRAND CANYON

Facility
Parameter, mg/1l Windhoek ] Grand Canyon
pH 7.8 6.9-7.2
Color 8 -
Turbidity 4 -
TDS 540 616
Sulfates 125 -
Chlorides 62 200
Nitrates 9 -
Ammonium Nitrogen 0.2 -
Kjeldahl Nitrogen 0.5 -
COD 14 -
BOD 0.3 5-10
DO - -
ABS 0.7 -
Coliforms 0 0
Sodium 76 -
Potassium 19 -
Phosphates 0.016 -

Excessive maturation pond ammonia levels during win-
ter months, making treatment to reuse levels uneco-
nomical

As a result of these problems, the plant has operated at
only 50 percent of design capacity.

The plant also experiences substantial water losses in the
algae flotation and foam fractionation units and backwash of
sand and activated carbon filtration systems. These losses
account for over 10 percent of the plant influent volume.

The Windhoek water reclamation plant operated from October
1968 until the end of 1970. Towards the beginning of 1971,
the loading on the conventional sewage treatment works had
increased to such an extent that the quality of the matura-
tion pond effluent did not comply with the water quality
specifications of the reclamation plant. Reclamation of
treated sewage effluent was therefore stopped temporarily
pending upgrading of the conventional sewage treatment
facilities. In addition, increased rainfall in the area
eliminated the urgent need for water reclamation. The plant
will be commissioned again upon expansion of the conventional
treatment works.

98



All information on the Windhoek plant presented in the
foregoing section was derived from the technical litera-
ture. (2I r7l 8’

Grand Canyon Village, Arizona

The Grand Canyon, Arizona, wastewater treatment facility,
operated by the National Park Service, provides water for
direct, non-potable domestic uses. (A field investigation

is included in Appendix A of this report). During the May
through September high-use season an average of 30,000 gpd

of reclaimed water (approximately 7 percent of the total water
demand during the period) is used for: toilet flushing, car
washing, irrigation, construction, and stock watering. All
water use decreases significantly during the winter months.

The largest single use of the effluent is for flushing pub-
lic toilets in the older lodges, motels, dorms, and cafe-
terias within the village. Irrigation of the high school
football field and landscaping is another major use of re-
claimed water, and minor guantities are used for vehicle
washing and road construction.

Treatment consists of conventional activated sludge followed
by anthracite filtration and final chlorination to a high 5
mg/l residual. Typical effluent characteristics were shown
in Table 40.

The Grand Canyon plant is non-automated. Chlorine residual
is considered to be the most critical parameter and is
checked every 24 hours by plant personnel. Specific efflu-
ent quality limits are as follows:

10 mg/1 BOD
10 mg/1 SS
200 per 100 ml coliforms, MPN

The effluent is reported to be substandard in quality approxi-
mately two percent of the time.

Pikes Peak

A potential domestic reuse system has been partially evalu-
ated at Pikes Peak, Colorado. Toilet and kitchen wastes
generated at this recreation area will be treated to allow
reuse on site for toilet flushing. To date only the treat-
ment system has been evaluated. Acceptability of the efflu-
ent cannot be fully evaluated until the U.S. Forest Service
selects a permanent location for the installation on the
Peak site. Treatment is conducted in a closed activated
sludge-ultrafiltration unit of proprietary design. The

99



ultrafiltration portion acts as a positive barrier to the
movement of biomass out of the system. Thus, the system
can operate at a very long SRT which is conducive to high
treatment efficiency. In addition, the ultrafiltration
membrane prevents escape of high molecular weight soluble
organics and colloidal matter.

At Pike's Peak, 15,000 gpd have been produced by this pro-
cess. Typical guality values reported for August-September
1970 are summarized in Table 41 below.

Table 41. SUMMARY OF PERFORMANCE OF THE DORR-
OLIVER ACTIVATED SLUDGE-ULTRAFILTRATION PLANT